0
0
4
g ]
) ol
G R
I
3
i
gt
=
0

|

@6@@66

ROGUE

FM-6 FUNCTIONAL TRAINER
PLATE LOAD OPTION

=
=S

———

i

pPooc’ofoo’oe’o’o’a oo

£
=N e

=

@ —
=Y
=S

l

0

@@@@@@@@@@@@@@@@% D D S D D D D O e 5
i

0 O OO0 oto0toto*oio*o oo oot ot

3 = )

=

/-
~

=

-

———

—
.

R e e N e A

'-—b@@@@@@@@@@@@@@{ B
|

./u .

L)

)

_.@//u
e |/
e o o e e a e =

[ ]

- ==
S22

u@@@@@@@

i

L

1
e

=
/] &=

/1] -

| D D D £ D & &5 & &>
\@@ oo

@@@@QQQQ

—

k-l = - - - - - - -] °

S)

[S),

S o oo e e e e e e e e e e

E\/ (=] 4;/
/:@

;

|

e /]

00000
00000

00000
00000

00000
00000

00000
00000

00000
00000

00009
10000

10000
H000(

10009
10009

i/

S

n‘“
o
=
e o o é@@@@@@‘“

/ g ——

/
1

)
J

I =
S
=)

/N

{11/

/\ IMPORTANT SAFETY INFORMATION

=8l

A9k | |
‘:.!,‘-r \

(il —
—_— h

e e e e e e N e e S e N

-
o

[ f
ey eSS e e e e e e e e e e e e e e e ey e e e e e e e e eEeeEdD
= : o E -

% o

o O O

W e

el oo o0 @/%"

| = W W

P e e e e e e e e e e e e e

fodaioliaioioiaiaiaiaiaiaafald |

[*] @ ~0

COOCOO0OO|Ip

/
/I

/
, -'/ﬂ‘
ﬂ

/
/]

|

1/

/

ff
\ :@
=

il &
i
ot
=

I

;‘@

un / \
ff’ [[a
>l eIl ol-ol-ol-ok-ol -l -

P

- [X] o =

SES@E

DISCLAIMER:

Resistance training, gymnastics traini
are potentially dangerous and may lea
death. Use common sense when training, obtain instruction in the
[?rqper execution of movements, and understand your limitations.
his equipment must only be used by competent and responsi-

ble persons. Obtaining instruction in
methods of use is your own responsi
responsibilities for all damage, injury or death which may occur
during or following incorrect use of this equipment in any matter
whatsoever. Rogue Fitness bears no liability beyond the replace-
ment value of the equipment in question.

and activities at height
0 severe injury or even

propriate techniques and
ty. You assume all risks and

WARNING:
THIS RACK MUST BE BOLTED TO THE FLOOR BEFORE USE.

MINIMUM TWO PEOPLE REQUIRED FOR SAFE ASSEMBLY.

MISUSE OF THIS RACK CAN RESULT IN SEVERE INJURY.

Both Rogue Fitness and buyer disclaim any express or implied
warranty, including, without limitation, warranties or merchant-
ability and/or fitness for a particular purpose with respect to the
equipment. Buyer assumes all liability to use of equipment.

Rogue Fitness ® 545 E 5th Ave. Columbus, Ohio 43201 e Customer Service: 614-358-6190 ¢ Team@RogueFitness.com



TABLE OF CONTENTS
RM-6 RACK

Included TOOIS. ..o 3

poooooP /&0
S22 200 \/

Included Parts......cccovvvevvciiiiiiiiiin 4

AsSSEMDIY...civiiiiiie 1A

DPDDDODDDDLDD
DPRDDRLLDRRRDD 20 @ \/

\/xe

a4y
@ ©R)

LRV DDDDD2D

'a)

4

DD DD DR DD R DD )

RV DDDDDDDDDDDDRDDD

CCCODDDRDDE . PDDDDD DD D DD DD DD vevmret X
a8

SO RDD

0\,

i)
)
| O
(K
|10
K]
|0
|10

o Zeo)

I I\’I ‘lii "‘\I[”ID. ‘[]’I~I IH{AI I < mfﬁ%
D ek 77
—Ser = Secsss= ,, g rﬁ/f,_. -

Included TOOIS. ..o 3

Included Parts.......ccoeevveiiiiiiiiiiiiieiinnn .0

Assembly....ccoeviiiiii 18

AR DD DD DDA\

)
9
0
9
g
g
g
g
g
g
g
g
g
g
g
g
s
3
g
5 @
g
@& g v(ﬁ
» 9 J
‘ﬁ 9 9 Q
.../l,’ Nif 9
/N iz
/‘ 3 @ 3
U
AN %g 9 a
® h b} 9> b\(a
QG 4 9
Y OF g @
83 ' b
ki g
09 <3\ A 9
" 8 (\\ /
29 o9 >
RO g v(ﬁ
S5 3 TR
I 2
Q g 0 G (s g @
ge o9 8
ol ¢ Ng o
Q 9, g q {
5|9 ~
ofk o9
9 0|9
Y4 Qﬂ
0 %i
° Lo ‘
a9
o9
o9
ol|9
i
3l
9
9|,
0

/G

Included ToOoIS....oovveeeeeiiieieee 3

Included Parts.......ccvevvvvieiiiiiiiinn 11

j
>

%/

WE. -

f@

\
&

— </
\ Y
VAR 7y
RLOE

>
9
Q2
3 9
19
g > g
9
3 9 @ g
N 0|9 5
Sl 9 9
ssem e :
[ B BN BN BN BN BN BN BN BN BN BN BN BN BN BN B BN BN BN BN BN BN BN BN BN BN BN B BN BN BN B BN BN BN BN B BN BN BN BN BN B BN B | Q 6 ‘( 9 0
8@ g = |9 % g
9 019
0 9
ollg 9 g
I S 9 9 .
g 7 9919 9 e
9 749 00919 9
N b0 070 9
a? 92 ¥90 4 g 9 )
Y kS ¢ 0 9 9
| eloll? 0 9 9
=, 15[ 9 999 9 5
&L g R I8 -
& 9 J ; Q n
9 9 9 g
@ 9 g 49 9 @
Y g i 9 9
o g 9 9
; : ) %
9 9
g { g 3
oF g g g
Y gp
o9 g
g g
: b
‘
) 9
f 9
@
Q9

g /|

7720
WOW

i

2
%0)

NG G OCDDDDDD
\%95\‘9—-
C]
SR\ )

D DODBDDDDDE | PDDDDDDDRDDD DD DD mome!
2%
g a

3
Tofooooooo0PDD

oo

&Dosoooo

©

[
@
¢

CVVODDDDDDT  PRDDDDDDDDDDDDD

page 2 of 56



INCLUDED TOOLS

Note: Images not shown at scale

Qty: 2x

1-1/2" Wrench

15/16" Wrench

Multi Tool (3/4”, 5/8”,

9/16"”, 7/16” Wrench)

Qty: 1x

N

~L

3/8" Allen Key

Qty: 1x

Ny

~L

5/16" Allen Key

Qty: 1x

N

~L

7/32" Allen Key

Qty: 1x

N

!

5/32" Allen Key

Qty: 1x

Ny

!

1/8” Allen Key

Qty: 1x

N

!

3/32" Allen Key

page 3 of 56



INCLUDED PARTS: RM-6 FULL RACK

Note: Images not shown at scale.

n Qty: 6x

90" or 100” Monster Front Top Front Low
Upright Crossmember Crossmember

24" Rear Top 24" Rear Low Nameplate
Crossmember Crossmember Crossmember
n Qty: 1x
* %
Pull-up Bar Monster Plate Storage Pair of Safety Spotter
Pin Arms
Qty: 1x m Qty: 8x

Band Peg Pair of Monster J-cups 17 x 5”7 Hex Bolt

* Front Crossmember length depends on Rack Depth selection made at checkout.
** ltems may look different than drawings shown. Style depends on selection made at checkout.
page 4 of 56



INCLUDED PARTS: RM-6 FULL RACK

Note: Images not shown at scale.

m Qty: 24x

1" x 4-3/4” Hex Bolt

Qty: 24x

Qty: 32x

17 Flat Washer

1" Lock Washer

1”7 Hex Nut

page 5 of 56



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x m Qty: 1x
1y
-~ 06
<
? [ >) 490
S 188
Y
Rear Upright and Low Row Crossmember Swivel Trolley RH
Trolley Assembly
m Qty: 1x m Qty: 1x E Qty: 1x

Swivel Trolley LH

Top Center
Crossmember

Top Rear Angle
Crossmember - RH

Qty: 1x

Top Rear Angle
Crossmember - LH

Qty: 1x

Lat Pulldown Pulley
Bracket

Qty: 1x

Lat Bar Hanger

Qty: 1x

Low Row Footplate
Assembly

Qty: 2x

Top Cable Cover Ralil
(24", 30”7, or43”)

Qty: 2x

Low Cable Cover Ralil

(24”7, 30", or 43")

*24"7 30”7, or 43" length depends on rack depth selection made at checkout.

page 6 of 56




INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x

Top Front Side Pulley
Assembly - RH

Qty: 1x

Top Front Side Pulley

Assembly - LH

Top Rear Side Pulley

Assembly - RH

Qty: 1x

Top Rear Side Pulley
Assembly - LH

Bottom Front Side

Pulley Assembly - RH

Qty: 1x

Bottom Front Side

Pulley Assembly - LH

Bottom Rear Side
Pulley Assembly - RH

Bottom Rear Side
Pulley Assembly - LH

Side Peanut Pulley

Qty: 1x

Rear Pulley Plate

Qty: 3x

4.5” Pulley

Qty: 3x

3/4" x 1” Cable
Retainer

page 7 of 56



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 7x

Qty: 3x

3/8" x 2" Button Head
Screw

3/8" x 1-3/4 Button
Head Screw

Trolley/Trolley Cable
(Blue Tag)

Qty: 2x

Low Side Cable
(Red Tag)

Qty: 1x

RN
~

Stop Block

Qty: 8x

Qty: 2x

Attachment

D Carabiner

Qty: 2x

%

1”7 Shoulder Bolt -
Female

page 8 of 56



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 2x

1”7 Shoulder Bolt - Male

Qty: 20x

17 x 5" Hex Bolt

Qty: 16x

1”7 x 3/8” Pulley Bracket
Spacer

m Qty: 16x Qty: 20x
1” Flat Washer 1”7 Lock Washer 1”7 Hex Nut
E Qty: 2x m Qty: 7x m Qty: 7x
‘ /4_1/2 @
5/8" Flat Washer 5/8”" x 4-1/2" Hex Bolt 5/8” Lock Washer
E Qty: 7x E Qty: 2x Qty: 2x

5/8" Hex Nut

1/27 x 1-1/2” Button

Head Screw

9

1/2” Lock Washer

page 9 of 56



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

E Qty: 2x m Qty: 2x

1/2"” Hex Nut Monster Strip

* Complimentary Monster Strips included with hardware kits. See page 55 for Monster Strip assembly.
page 10 of 56



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 1x

Side Shroud - RH

Qty: 1x

Qty: 1x

Storage Panel - RH

Qty: 1x

Qty: 2x

Qty: 2x

Storage Panel - LH Side Shroud Top Side Shroud Bottom
Bracket Bracket
Qty: 6x Qty: 6x Qty: 6x
1" x4-3/4" Hex Bolt 1”7 Flat Washer 1” Lock Washer
Qty: 4x Qty: 4x

1”7 Hex Nut

1/4" x 5/8” Button
Head Screw

1/4” Thin Nylock Nut

page 11 of 56



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 2x

6” Foam Panel

Qty: 4x

3” Foam Panel

page 12 of 56



1” HARDWARE LENGTH GUIDE

Note:
e 1"x5"[39]and 1" x4-3/4” [40] Bolts

shown to scale below to help differientate
variations in length.

-

4-3/4" I
~_ __________/

5"

page 13 of 56



STEP 1

e IMPORTANT: DO NOT USE TOOLS TO e Note the orientation of Swivel Trolleys in
TIGHTEN THROUGHOUT ASSEMBLY relation to the feet at bottom of uprights.
UNLESS OTHERWISE SPECIFIED. e Slide about half way down Upright and re-

® _If modifying existing rack with Add-on Kit, |a5¢e triggers to lock pop pins in place when
skip Steps 1-4 and proceed to STEP 5. the viewing window is showing the number
e While pulling the handle triggers, slide 23.

Swivel Trolley RH [19] and Swivel Trolley LH

[20]onto two Monster Uprights [11.

1-A

1-B

e S
Ko

page 14 of 56




STEP 2

o Refer to overview image to plan assembly
and ensure ample floor space is alloted.

e | ay down all parts on a non-abrasive sur-
face in the orientation shown below.

e Position the footplates of uprights approx-
Imately 55" apart.

e Note orientation of Swivel Trolleys and
Upright feet in relation to the ground.

¢ Connect Uprights to Crossmembers using
1"x4-3/4" Hex Bolts [13], 1”7 x 5” Hex Bolts
[12], 1" Flat Washers [14], 1” Lock Washers
[15], and 1” Hex Nuts [16].

e Ensuretouse 1” x5” Hex Bolts [12] for
central uprights.

e HAND-TIGHTEN ONLY. Do not use tools
throughout assembly unless specified.

OVERVIEW

LH PANEL (2-B)

it i it e e S e e )

RH PANEL (2-A)

1 R e e e )

.OQQQQQQQQQ qqqqqqqqq \
¥ Freo¥ate¥e’aeeee’e e %o 0% a@@f

page 15 of 56



RH PANEL (2-A)

e One or two people should stabilize both

panels, ensuring panels don’t fall while
another person assembles the spanning

Crossmembers in STEP 4.

|

@ |

[=R=Neloleolelalelalaleslalalaslalolelaolalolalololelolealaleloleloleslalolol sl ol el elelelelelelellele]
‘oo e e e e o e oteioteteteteta et e e e s e e fe et ta fo o e e fe e fa T %a et o

-B)

LH PANEL (2

¢ One person stabilizes the first panel while

of these instructions be completed with 2 or
the other stands up the second panel.

e For safety, we recommend the remainder
3 people.

¢ Have two people stand one assembled

IMPORTANT:
panel up first.

OVERVIEW

STEP 3

O OO et e G e e O (G O e O 5 P (0 O G P P P O B R 0P B P P P G 0 (e S S P e S e 6 6 6 &
S0 @ R 0.0 9 e 0 0.0 0.0 0.0 8 0 000,80 0,000,000 0.0 0 00 000 Q0

|
2 |
OO0 0DDODODDODDDDDDDD DD OIT

Ao ofFHe e e a"

| &
|
st T et ekl ettt Y = e T = Y = = R = Y = i =i =)

IS? L — B 192
=4 il v

D AT ED D A D ED D D D O D D M a8

)
/

o

*o'e 0% o(@e@

oo oODDDDD DD DDBDD B O
*="a"e"e"a%e"e

et arete e et e

e e e e @®

'a"a"a%e

_u99999@@@@@@@@@@@@@@@O@@O

/‘.‘.-I,‘.ﬂr‘..-.‘............

-gg ML
L___

,ﬂ“ﬂﬂﬂuﬂ1ﬁbl|l1

I

©_o_offo o !

Be=®=®-e-6}n®-6-ete-

3-A

43"

page 16 of 56



! [Fully tighten 1”7 Shoulder Bolts using

3/8”

Allen Key. DO NOT TIGHTEN HEX

and 1”7 Hex Nuts.

H

e Attach Pull-up Bar [7] to front Uprights
using 1” Shoulder Bolts [52,53], 1" x 4-1/2"
Hex Bolts, 1” Flat Washers, 1”7 Lock Wash-

ers
®
BOLTS.

pam pam ’

> DADDDDDDDDDDDDDDDDDDDDDDDDDDDDDD>D>Yy \

~ @ 6
.\A %9999999996\ QQ 7 \mvpuﬂmm BT DS

Y %%2%%%%%Y QQ\\Q §.®¢

- = /
DOV Y

I %2%2%22%2%2%2% S

&

[13], 17 Flat Washers [141], 1” Lock Washers

e Attach Nameplate Crossmember [6] to
[15], and 1” Hex Nuts [16].

middle Uprights using 1” x 4-3/4" Hex Bolt

Tools Required:
e 3/8"” Allen Key

STEP 4

4-A

page 17 of 56



STEP 5 (BEGIN ADD-ON KIT ASSEMBLY)

e |f modifying existing RM rack with add-on Note:

kit, begin following assembly instructions.
e |eaving 1" x4-3/4” Hex Bolts in place,

remove all four lower Lock Washers and Hex
Nuts from rear Uprights as shown in 5-A.

e Attach Low Row Crossmember [18] and
re-assemble the hardware removed above.

9-A

AN

O C OO L

0

o “X” cutout on Low Row Crossmember
should be facing down towards the ground.

OOV ODDOODDHDODDDODIDDDCODODIDY

%%@%QQQQQQQQ

(2

@
(
0
/
/
/
/

0 NIKY e
0 % 0 ® 4'0
0 0 ® 40
© 0
0 e 0 Qs
0 e 0 e -!O
0 3 © %
gDCD R ¥o 0lie
N o ° 0 © EO
i 1'61&1 o ° v 0
'0 bQ‘Q PdlQ :)0/ e
ﬂg 1'6%% g %
v X :
K 0
40 v
0 Q
0 Q
0 Q .
Q \@\ §
%
\@\ ]
o)

YOI

page 18 of 56



99999999999999999999999999999999999999999999999

> 0

hhhhhhhhhhhhhhhhhhhhhhhhhhhhhhhhhhhhhhh

g .\\\\ /M.N/
/ 20N
Jo) ) N8

Pant / ' nlo
\ el
[\ 2oy /) 7 oD m/WMG@@@@@SQGQ@SQGQ833@30 FB 0
y 3, A8 A A

VI Y, /o 3,9
N, N mxb % g\
By I W
N\ Y )
N b/ kY
Vs \
Wy \\ 4/
W y . N\
N Vi
/

& &2

S, 0,0, O,

“““H.Q.Q.O.QQE

o) L&~

==

@ 0 yi
@i@avau@avovovovavavauauy\m DOID DD

STEP 6 (ADD-ON KIT ONLY)

e IMPORTANT: LOOSEN BUT DO NOT
REMOVE ALL 1” HARDWARE ON ENTIRE
e Remove Pull-up Bar and hardware from
front of rack and set parts aside.

hardware shown in 6-B so that the tops of
the front uprights are completely free to

¢ Remove additional 1”7 crossmember

Ilh
T
2o
=
=
K.RQ .
Ao_l_ Ou_m
o
Z = o e Z

e The tops of the front uprights will need

ample slack to complete STEP 7. Continue

to loosen hardware on bottom of Front

Uprights as needed.

6-A

Y %% %2 %2 E% 2% %G % TGN R 3%%2%25

/ /

%//%
&/ /&

N\ &//8
VA A A 4
/
oo\ @//%
=/ [ y
@m\@ﬂ@@@@ﬁ@@ﬁ@@@@@@@

' %% %% %9

= [

3,3.0,3,,0

3,0.8,0 O O ¢

& ® ®

6

o /A \ VW
oo DDDDOD>DDDDD

6-B

3,0,3,0,.0,3,0,0,3,0.53,0,0,0,

%HAN/ 920559494

¥ 28 5

@&

\ \

page 19 of 56



STEP 7 (ADD-ON KIT ONLY)

e While tilting Upright forward, pull the
handle triggers and slide LH Swivel Trolley
[20] down the front left Upright.

e Repeat this process to assemble RH
Swivel Trolley [19] on front right Upright.

e Slide down the Uprights and release trig-
gers when the viewing window Is showing
the number 23 (refer to STEP 1-B).

e Assemble hardware removed in STEP 6,
replacing the indicated top outer bolts with

1”7 Shoulder Bolts.

!'|Fully tighten ONLY the

1”7 Shoulder Bolts using 3/8” Allen Keys.

~ F
el ®
%\ p //, 0 @ ,\,/
/’ @\\/V\’e '@
@ ”,/ 2 & )
W gg 0
o9
oY
Sk
Ol
I
St
oY
o9
ol/¢
e |91
9
Y
g
Y
9

o
0 o
0|2 of
0|l ) @
g Q ¢ \ ||| @ @
Al ¢ 6 g g
oll@ G 2
oll@ © 0 é 2
@ © 0
0
9 0 0 0
. 0
9 0 0 0
Ol 0 @ 0
0 Q 0 X @ 0
5 0
Q 0 0 v
°ll g 0 X @ 0
% 9 0 X @ 0
0 Q 0 X Q 0
5 0
Q 0 0 0
0 9 0 X @ 0
0 Q 0 ’ @ 0
0 ©
Q Q NI 0
7-B
~ ¢ Q
f 9
= 0 L0
g 2 N 0 <
QQ ~
Cew. i

Io% %% %% 55 %% (4

DRORRDRRDDDRRDR @@ \/‘p@@@@@@«i oy

\9

BB 5% oo oD o oo o

A
&
(=

7

R
o \0
L ﬂ

©
.5 2\ O
o©'0'0’0’00d "\

o *o %o "o ‘o %o oo o

=3

o)

cocococo

,QQQQQQQQQQQQQQQQQQWQQ L) a@ \/

D@@@@@@@@@@@@@@@@@@Q@@Q

[ &

page 20 of 56



STEP 8

Tools Required:

e 7/32" Allen Key, 9/16” Wrench

o Swivel Trolleys [19] and [20] need to be

calibrated for your specific rack.

e Keeping the Swivel Trolleys locked in
place, tighten the Button Head Screws

shown in 8-A using 7/32” Allen Key until

looseness or “wobble” is gone.

e Unlock pop pins and roll Trolleys up and
down Upright several inches to feel tight-
ness. If wobble persists, tighten the Screws
in 8-A again. If any friction is felt, Trolleys
are too tight and Screws should be loosened

a quarter

turn.

e Once calibrated, tighten both rollers on
rear of Trolleys using Allen Key and Wrench.

8-A

DDV ¢
@

AN
"

/7
(¢
AN

\‘
A

A\

i

{

7/

©/=

!/ /
-

)

7/32" Allen Key

Button Head
Screw

8-B

=0

GJ

—
(¢

‘\7

A\

9/16” Wrench

Rear Roller

7/32” Allen Key

page 21 of 56



STEP 9

e For ease of assembly, pull pop-pin and e Place Cable Clevis in its correct position
remove Foot Catch from Low Row Foot Plate on Low Row Bracket [26].

Assembly as shown in detail view (right). e Attach Foot Plate Assembly [26] and Rear
e Remove top pulley in Low Row Bracket. Upright Assembly [17] to Low Row Cross-
May require loosening lower pulley. member [18] using indicated 5/8” and 1/2”

e Pull Cable Clevis through Low Row Cross- Nnardware below.
member [18].

9-A

e Position the Rear Upright Assembly [17]
and the Low Row Bracket [26] against the
Low Row Crossmember [18].

DETAIL

9-B

O ORI

5 ST %] Ve
IU % "b )
;Q % “O %
lg % °0 ~ @0% ﬁ@%
0
9 © 1o DNy, O AN
(@\ % 00 ~ N 23 %
- % ‘0 & D
'Q iy
% 0 CD@@@ ),
© 20 D g v
E } @@ . 9 O
o [@<"5° © 1R | oW
\ 5 & | QUL
" % O ‘-’\\ \@
Q ™ \\@
\@\
o o \@

page 22 of 56



STEP 9 (CONTINUED)

e Continue to attach Foot Plate Assembly
[26] and Rear Upright Assembly [17] to
Low Row Crossmember [18] using indicated
5/8” and 1/2" hardware below.

e Reinstall 3.5” Pulley in Low Row Bracket.

) I §

/0 © 09IV IDDS

©
€lm

= =2 =0 = =

O O°O"OO"O"
e r-r=x

) S—

~

A
(- ]

-
(¢ ]

®H

F 3

OO0 OO0 OO OO

I AY
o

=3

o«
Hel sl s sl ool ol o) o o <R R CR e X< X
; ]

3

N

! (] [- ) ~ oo @ 3 : l
OO

OO OO0 OO OO

& /@ ]

O
O
|0
<
5
® = |9
) = Lo
B e
>
@) Lo
%
cooecal
L=="=""""100
= 0 0 0yVn
01@203@‘@50. -

page 23 of 56



¢ Ensure Slot on Top Center Crossmember
[21] is fully engaged with the tab on the

Rear Upright [171.

Note:

1" Lock Washers [57], and 1”7 Hex Nuts [58]
-B.

Crossmember using 1”x5” Hex Bolts [54],
as shown in 10

e Bolt Lat Bar Hanger [25], Lat Pulldown
Pulley Bracket [24], and Top Center
Crossmember [21] to Nameplate

STEP 10

page 24 of 56

NEFChrssaes A

90 & @@%%@@&o

Ww\q ) —> _ VA

/0/ O / \L__

/o] | \/_/
/@) @ Y

0/ ® \ @\ @ =

0/ o A \M@% f a)

@ IS @@h@@a@@.@»@ e eSS SS

?Wﬁﬂﬂﬂmf S

@@@%@@@@@@@@@

NECF s sssess

m _@Q@@@@%%%m

ASSOSSSSS

9 X @%E

L SR Sk SR Sk Sk Sk §




STEP 11

e Assemble Top Rear Angle Crossmem- e Bolt the Top Rear Angle Crossmember -
ber - LH [23] into position on rear of rack as LH to the Top Center Crossmember using a
shown placing a 1"x5” Hex Bolt [54] inthe  5/8” x4-1/2" Hex Bolt [60] pushing the bolt
vertical hole to secure the outer side of the  only part of the way in to secure the cross-
crossmember. members.

Note:

e Be careful to not disengage the Top
Center Crossmember Slot from the Tab.

11-A

/

page 25 of 56



STEP 12

e Assemble Top Rear Angle Crossmember
- RH [22] into position on rear of rack as
shown placing a 1"x 5” Hex Bolt [54] in the
vertical hole to secure the outer side of the
crossmember.

e Push already installed 5/8” x 4-1/2" Hex
Bolt [60] through all plates and install 5/8”
Lock Washer [61] and 5/8” Hex Nut [62].

e Secure Angle Crossmembers to Rear

Top Crossmembers using Side Shroud Top
Brackets [711, 1” Lock Washers [57], and
1”7 Hex Nuts [58] with 1” x 5” Hex Bolts [54]

Note:

e Use 1” Flat Washers [56] instead of Side
Shroud Top Brackets if Shroud Kit was not
purchased.

12-A

0
)
0

<o \
o
o
®
& a

—_—_—

oo oo oo o

>

poooooooo\ O I

[TV
"
/)
W
- ©
\ HH\%&E
e
\ ;ﬂ _
‘ © W
0
| N WD |
.I‘li' ‘./ 3 . % | % -
[ Q ~ &/,
2 | T o @\"f‘&%\ ’ ©
oW O 8 o® o
D W D ANy QD |
® 0 W Ty 0
4 @ Ui ) \
Y OMS [ Ss 20558
: W Q S
% fg 2 |7l @ SC o= @L\I‘:@
\‘@Fﬂ O oom e e
o 0 | tﬁ %?E‘x? ()
3l 0 rﬁ@ Y =& o O g
Lol LD s | D | - S o

Q

T ) y \‘f
SEISISISR- N Ty

page 26 of 56



STEP 13

e Guide ab/8" x4-1/2" Hex Bolt [60] into e Secure 5/8" x4-1/2" Hex Bolt [60] with
the Center crossmembers by putting the 5/8” Lock Washer [61], and 5/8” Hex Nuts

head into the oval hole in the left cross- [62].
member as shown in 13-A. Note:
* Straighten the bolt out and push it all e Ensure Top Center Crossmember slot re-

the way into the hole to connect the three mains locked in to the Upright Tab.
crossmembers together as shown in 13-B.

page 27 of 56



STEP 14

e Bolt Top Rear Side Pulley Assembly -

RH [31] and -LH [32] to the 24" Rear Top
Crossmembers [4] using 17 x 5” Hex Bolts
[541], 1”7 x 3/8” Pulley Bracket Spacers [55],
1” Flat Washers [56], 1” Lock Washers [57],
and 1”7 Hex Nuts [58] as shown.

e Ensure the rear hardware is assembled
through the indicated hole on Top Rear
Angled Crossmembers: 3rd and 8th holes.

Note:

e Onlytwo 1” Flat Washers used on this
step. Do not use Flat Washers on the rear
hardware assemblies.

e Tip:itis easiest to assemble this step by
inserting the front hardware first and then
swinging the back of Side Pulley Assemblies
up to install the rear hardware.

® TS =
P A AL A AU AT AT ATATALALALATATATALA LA TATA LA LA LS R

=T
W
A L
ﬁ»‘
° Y Y Y Y Y ks ki % Y I X R T T T )
D09 b s
NG
@
‘e S
&
B
&
=
2

%’«.Qﬁammmaxﬁq«a@mﬁmmmaaﬁaa =

E; o W iy T &
L A A

N
& &S
il e d ae’ Yt

& & .:4.( X /& i
s e
WQQQQQ@QQ%Q@QQQ@Q@QQQQQ&Q@@‘Tﬂ~)
{ (CR= NN
B @ L

&6 & ol POEEE _ [
anh QQQQ{)QQG‘QQQQQQQ‘DQ@QQQQQQQ@QQQQQQQQQ@QQ'Rfﬁ"tl DDy O \'Q_""-;:
— SR
& y /

(7 /{;;>
3

14-A

CAL AT ATAYATAYA YA

@Q@@Q@@@Q@@@Q@@@@Q@Q@@@§$@QQ

/

N N ALY

Q@Q@Q@Q@@@Q@QQ@Q@Q@Q@@Q@Q@Q

page 28 of 56




@
.IlO 6 mm @\
‘,,_ | v o %

\, @ i e
\ \ N

(=3 )

[ER-L=RC N

/
Ih_|\h|.n r

N2 .
PAN st
.\ oV 0 3,0,8 0.5,5,C, 50 G 5,
N

(=N
/

c>dproorrrrrDDDDD

2% %%%%% %% %D %% DT %% G%C

Q®D\,

1"
7

?

Lock Washers [57]

and 1”7 Hex Nuts [58] as shown.
Use the diagram below to

o (1143” Front Top Crossmember is shown.

The Top Front Side Pulley Assembly holes
utilized will depend on length of your Front

e Bolt Top Front Side Pulley Assembly

- RH [29] and -LH [30] to the Front Top
Crossmembers using 1” x 5” Hex Bolts [54],
1" x 3/8"” Pulley Bracket Spacers [55]
Crossmembers.

e Bolt hardware through the first and third
holes on your Front Top Crossmembers [2]
regardless of crossmember length.

determine which holes to use.
Note:

Flat Washers [56], 1”

STEP 15

33,30,.5,5,559,0.55

%

O \®X
6 \D
6 = o e
/@ T amw».@g/v@ e

7

o\

/ |.

= —

15-A

® VPP 2%%%%%%%%%%%%) ],

D S AT
L A
Q) N

page 29 of 56



STEP 16

e Bolt Bottom Front Side Pulley Assembly

- RH [33] and -LH [34] to the Front Low
Crossmembers using 1” x 5” Hex Bolts [54],
1" x 3/8" Pulley Bracket Spacers [55], 1”
Flat Washers [56], 1” Lock Washers [57],

and 1”7 Hex Nuts [58] as shown.

The

Note:

¢ Bolt heads should be inside of rack.

¢ Bolt hardware through the holes between
number cutouts ‘4’&’5" and ‘6’&’ 7’ on your
Front Low Crossmembers [3].

43" Front Low Crossmember is shown.
Bottom Front Side Pulley Assembly
noles utilized will depend on length of your
-ront Crossmembers. Use the diagram
oelow to determine which holes to use.

TRDDLDLDDDDDDDD

AR . A o SN
LS oo e b Ae/ N\

LR Y

<5 ‘ 3

SYSISINVANNY
WA
)

&
Ry

§ X \

(¥

e WO
¢
% W

\/
al = \\

C)
A

=2
i &Y : -
£\,

9

D
e

O O ODDLDDRDDLDDDDDDDDDLDDD

Qbecocoococoooooooeero®

o @ A

579
)

\./_'?“_-...

O

{7~
"‘909000090090'00000'00'000000&"000050009009‘“

5 @
R?@"’so
mméQ
9
8% \
i

OOOOOOOO

1

U S S S S S S S =
oo roorororeol ™\

= ¥

covow
A LTLORRDLDBDLLDDLDLDDDLLDDDDLLDDLLDDDDLLLDDDDLRDL 20D
[]

Y7 y R -,
Dk oceoocceoco oo

16-A

C ©C© ©UVLDLLDLLLDDDDLDL0

3011
")

RACK DEPTH DETAIL

B“‘

W
2 O
20
nQ

(aog

QOLORVVLLVLLW

(T 0
0
S .
“ )

A

\_._ 2 N y N

{ D \\ N\

O\ Y
N

30"

43”

24"

30"

43”

24"

page 30 of 56



iy
a7 AN

&@QQ&&&@QQ@@@@@%Q@@&Q@&&W@@W@@‘

/\ /ﬁ\%%@%QQQQQQQQQ&&@@@&QQ@@&@&&%QQ@QQQ%QQQQQ%
@ @ N~/ —— == L

&7 4 %Im_

4@@@@9@@89@@@@@@@3@@@@ @
REX LT EEX222922222 35 Y/
@ D
6 Ve
6 D

- S -
o Nalw oD \./
v__ N

;M@@@@@@@@93@@@@@@@@@@@@@999@,@
¥ 8,2,80,0,0,0,50.35000 0000003 S

= = [ NHn_® o & 0 & =

Wﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁix

2.0, 5,0,0,5,0.3,5,5,0, 33, 5 O,

1" x 3/8" Pulley Bracket Spacers [55], 1”
Flat Washers [56], 1” Lock Washers [57],

and 1”7 Hex Nuts [58] as shown.

Crossmembers using 1” x 5” Hex Bolts [54],
Note:

e Bolt Bottom Rear Side Pulley Assembly -
RH [35] and -LH [36] to the 24" Rear Low
e Hardware is assembled through the

3rd and 9th holes on 24" Rear Low
Crossmembers [5] with the bolt heads

oriented inside of rack as shown.

STEP 17
17-Af"

page 31 of 56




STEP 18

Note:

e Completely unwind and straighten out
Trolley/Trolley Cable [44] to remove any
twists/kinks prior to installation.

e The blue arrows shown in STEP 18 through
STEP 23 indicate directions for assembling
the Trolley/Trolley Cable and correspond
with the blue tag on the Ball End of cable.

e Feed the Ball End of Trolley/Trolley Cable
[44] between the two pulleys inside Swivel
Trolley RH [19] and continue upward.

e [eed the cable around pulley inside the
Top Front Side Pulley Assembly - RH [29]
and continue toward the back of the rack.

e Continue around the first pulley on Top
Rear Side Pulley Assembly - RH [31] and
then downward.

2

e

A 1\
A\ Y
W

\
\

. Y

), PEYEIS® R <h <D <D

AN/

> 22222 BBRET /1 o) \
oy e 0 \\_
AR
r:ﬁ" Q \"\'
S )
S o
o @
e 8
o 8
o 8
@ 8
® 9
e 8
o 8
o 0
o 0
@ 0
e 9
2 9
< 9
o N - o 0
R =~ bbb /&
oW =77 = -
TR\ ¥ AR
N : SN\
A\ =Sy
»\0 Y SR
2o \9 S U e
o \f A - \\\.
C) 99 . 2\ W
oo\, \s ook 7, :

DDDDDLDDDDDDDDDDDLDDDLDLDD

DDDDDDDDDLDDDLDDBDDDDDDDY \pel S N

@ )
mmmmm
8

= 8
. 0o A D e 82
o 0 g

DD D D DD DDDDDDDDDDD

D D D D D D D D D D D D D OND D S SRRy

18-A

7/

KD DD DDAV

)

\\

18-B

QOO0 O 0O O®

ﬁ@@@

page 32 of 56



STEP 19

e Hold one Side Peanut Pulley [37]in the
air, ensuring the arrow stickers correspond
to diagram 19-A.

¢ Feed the cable down and around the
upper pulley of Side Peanut Pulley and then
back up towards the Top Rear Side Pulley
Assembly - RH [311.

e Feed cable around the angled pulley
shown in 19-B and continue towards the

pulley shown in the Rear Angled Crossmem-
ber - RH [22].

19-A

AR

D O O 0w

oo |

R R

000000004

QOO0 OO’

19-8] [~>

2
Sdddd>

aYsaYsYaRaHI YA YR AY

page 33 of 56



STEP 20

¢ Feed cable around the next angled pulley

at rear of the Top Rear Angle Crossmember
- RH [22] as shown.

e Pull cable in front of internal carriage zip-
tied to upright.

e Feed cable under pulley divider and
behind the bottom pulley, and then behind
and down shown in 23-C.

20-A /u 9 3 g’

AaYaRaYaYg s PRI KXY aY

= =

=

-

oo TS

Q‘&

-

-

oS

I IIIIIIIIITI

OO

b S S

4 — — Q

7 it 7/ () R v/
/ . // a g\ \

- == = 4 = = J 7 4

=7 y /4 r, //
| ( \ / = 4/ VY L
A > 2 & A
n z ¥ | =% /
& Y\ EPSY >\ i e \
———a o\ -

XD

page 34 of 56



STEP 21

e Continuing down towards the Plate Load
Trolley, feed cable around the Pulley locat-
ed on top of the Plate Load Trolley.

e Feed cable back up behind internal car-
riage ziptied to upright, pulling cable out
and up in front of top pulley as shown in

21-B.

e Continue up and around the pulley shown
in the Rear Angled Crossmember - LH [23].

e Continue around the next angled pulley

located in the Top
bly - LH[32] and t

Rear Side Pulley Assem-
nen downward.

21-A

“EAWASSR SR SC RSB A " A

21-B

N D DD ."3

©
L DDDDDDDDDD

A — A — - — - — A — S

oot

i
|
)
)
\/

page 35 of 56



STEP 22

¢ Hold the remaining Side Peanut Pulley
[371in the air, ensuring the arrows
correspond to diagram 22-A.

e Feed cable around the upper peanut
pulley and then back up towards the Rear
Side Pulley Assembly.

e Feed around the pulley shown in 22-B
and then towards the front of the rack.

e Continue around the Top Front Side
Pulley Assembly - LH [30], then down and
out through the front of the Swivel Trolley
LH [20].

e Pull Ball End of cable out far enough to
assemble Clevis on next step.

22-A —
) O O

= B —~
/4 )
Y N
y/ W
~ . \
f . , \
7 < O "
({ fa) ))
| ) M
VRN A
\ N -
\ 4
\ o /
N\
Y "N V.

QOO0 OO G

22-B

page 36 of 56



STEP 23

Tools Required: ¢ |nsert Grommet into non-threaded side of
e 3/32” Allen Key & 5/8” Wrench Split Threaded Insert and screw Clevis End

e Completely disassemble the loose Clevis  on threaded end using 5/8” Wrench.

included with cable by unscrewing set e Slide Plastic Stop forward and align outer
screws and Split Threaded Insert, and holes with threaded holes on Clevis End

remove blue tag on end of cable. and re-insert Set Screws. Fully tighten Set
e Slide parts over the ball on cable as Screws.

shown on 23-B.

23-A

Grommet

: § Clevis End

Split Threaded

Assembled

Insert
Wf
Set Screw

Plastic Stop

23-B 23-C

page 37 of 56



STEP 24

Note:

e We recommend two people for this step:
one to place carriage and one to pull slack.

e Remove zip ties freeing carriage from up-
right ensuring it does not twist.

e Begin to lift carriage with both hands ro-
tating mechanism 180 degrees to place

e Once rotated, slide carriage into up-
right while pulling slack from low row cable
shown in 24-C.

e Bolt Top Rear Crossmembers RH [22] and
LH [23] to Rear Upright [17] using 5/8” x
4-1/2" Hex Bolt [601], 5/8” Lock Washer
[61], and 5/8” Hex Nut [62].

iInside upright.
24-A ““ o ) OV
N © \9
2o © 1
L RIR
| O
'g %o
[\
o \
o N @ @
&
o @ =
o &%

S

SIS

SOSOS
=

°/ ooo0O OQ@OQQQGOQQQG@QQQ@@QQ@kﬁé@@@@@@@@@@é@@@@@@é o000

=

—

PO ® O ®
2 ‘ _‘.\‘.,‘A‘

T U U L Ot O (D L D I I N N N I N T I I I IS é“é“é‘s.is.é;‘ Y/ g
L £ VI e [/ =

X 0
fs
N
N =
I A )
=" 1 - ii_‘
;\\\
B
.
~

aYaYaYaYaGaGaGaRIaRIDIRARALI XA RXA LA LX XY

o

-

Y

oo oS

-

cogeSe

=Y

S

o

l’@@@@@@@@@@@@@@@

S W W W

— B

R T T T

—————

page 38 of 56



STEP 25

e Disassemble the two 4.5” Pulleys and

Cable Retainers from the Rear Pulley Plate.

e |nsert4.5” Pulley [39] under cable and
slide up until it reaches slot between Top

Rear Crossmember RH [22] and Rear Up-
right [171].

Note:
e Ensure cable remains in pulley’s groove.

e Secure pulley to Top Rear Crossmember
RH [22] and Rear Pulley Plate [38] using
3/8” x 1-3/4 Button Head Screws [43], 3/4”
x 1” Cable Retainer [40], and 3/8" Thin
Nylock Nut [41].

e Repeat steps 25-A and 25-B to secure
second pulley to Top Rear Crossmember LH

[23] and Rear Upright [171].

DETAIL

PO OO OO
AN

@@@@@@@@@@@@@@S
2 2 N W M) N
B S e R R A R R A BB B ]

25-C

SISISISEISES (@,

O O O

—

N
Uk
O

b%%%&%%&%%%&%%&&/@

20%0°0%0°%0 %00 0 o*o’c’o 0% 0%

page 39 of 56



STEP 26

* Place center pulley between ends of Top ¢ Insert Stop Block [46] between ends of
Rear Crossmembers RH [22] and LH [23]. Top Rear Crossmembers RH [22] and LH
e Secure with 3/8” x 2” Button Head Screw [23].

[42] and 3/8” Thin Nylock Nut [41] in e Secure with 3/8” x 2” Button Head Screw
center hole. [42] and 3/8” Thin Nylock Nut [41].
Note:

e Center Pulley cable retainer will be in-
stalled after Lat Pull/Low Row cable.

26-A

&Y

&Y,

34
5

oY,

/

26-B

50%0°%C

0

“o%0’c’o%0%o 0% |

00

*0%°

[

00

[

26-C

— e e e e e e e T T T T T e == p, S, S, O, O, O, T, O, O, T, O s e, O, e < <=

0%0%0%0%0%0%0%0 %0 0 0% %0 %0 %! fo’oo’o% 0’0’0 0 0 0’0

Fo%o’o 0%0%0°0 0 0 o’o’o’o o

il
SRl DETAIL
D @ 0[|©
Q @ C B

_ e @6 6 C
Q | " g _—
Q | . O
J | L
=1 ‘

page 40 of 56



STEP 27

e Next assemble the Lat Pull/Low Row
cable indicated by the yellow indicator on
Ball End of cable and corresponding yellow

arrows shown in STEPS 27-28 ;
* Remove Plastic Cable Retainers from Lat

Pulldown Pulley Bracket [24]. Hardware will
be reinstalled in 28-B.

e Pull cable up along Rear Upright [17]
until reaching top. Feed cable around the
pulley shown in 27-C and then towards the
front of the rack.

e Secure back center pulley using 3/4” x 1” | |
Cable Retainer [40], 3/8" x 2" Button Head N
Screw [42], and 3/8” Thin Nylock Nut [41]. 57

o ~ o 3 !
Gy 2g ¢
f '1(',’. ]

LSl aple

oo ocoToCTC

RRRRVRRRRG
O
N

N\
/g X 2,
O

2
Rb5565565655

O

6/
cTCTCTOC

N\ oo oooooooooSd

OO OFDP DD DDIDDDD4

(2 aXe-RaRaUaPaYWaRaYaRaNaRaYaYaWaTa%aYaRaVWaWaWaav

R R R R R R R R R R R R R R R R R R R l

O

W)

T O A

ol D S % 2

-

- 02 A wa

oL TC T OO CT

-

@t

-

=

oS

aYagaPgagaPaPaLaPdaGaHsRaYaRadaHaPa A Y XY 0

D ©

D PODDDDDDDDDDDDDD OO O [\

page 41 of 56



STEP 28

e Pull cable past the Nameplate
Crossmember [6]. Feed cable around the
Lat Pulldown Pulley Bracket [24] shown in
28-A.

e Reinstall Cable Retainers into Lat
Pulldown Pulley Bracket [24].

Note:
e Ensure cable remains in pulley’s groove.

g Py




uﬂ@@@@u@@@@@@@@@@

!!!!!!!!

&
N
N\
Y
> TN
NN S
R
\ SN
A7 A % S
/ 4 4 1 -
s P, / Vé / /
P4 /4 o \
// 7 /) /
p // / 7
\ 4 / ki
\ 7/ /
b /S / N
f / 4
(5 Vs
7 /

Wrench
installed on STEP 32.

e Remove Plastic Cable Retainers from all
four Bottom Side Pulley Assemblies by re-

moving 3/8” Button Head Screws.
e Remove only the lower Plastic Cable Re-

o 7/32" Allen Key & 9/16”
tainers from both Side Peanut Pulleys [37].
e Hardware will be re-

Tools Required:

STEP 29

(@ 9> ‘\

page 43 of 56

29-B



STEP 30

Tools Required:
e 3/4” Wrench

e Assemble one of the included Low Side
Cables [45] (red tag) onto RH side of rack
by inserting the tagless end into stop block
on back of Swivel Trolley RH [19].

e | oosen the hex nut if needed to ensure
approximately 1/2” of threads are showing
between the bolt head and nut.

e Tighten the bottom bolt head until the nut
IS tight against the stop block.

e Feed the other end of cable with red tag
down around the pulley on Bottom Front
Pulley Assembly - RH [33] and continue
towards back of rack.

Nl BN\ N\

A8
e e e e e e e e ey e e

E ST ST %51 5% ST S5 AT 5T ST SL A 5% 5% AT LA &0
2 T T O D D

=]

' ~
= / \ e
{_ o A AR\
/ 7 / \&
o & / T\

=
£ W R N N N D SR

30-A

30-B

30-C

O © © OB L LLLLL L LS

.

page 44 of 56



Ry ™~
Q . e
\F ~ .
Q N 5
3 ~0
Y,

e e M GO OSSO 00,0000 CdtLadasd8,08 30333 0C

................

0 | ,,/, BB\ / o, m_rx,b /

o/ @ \e \./ /ol AN _ ol
iy ol Nghayy o/ ﬂ g \® P VAN
W (T DD D: 23 N T s of DA g\D DD DDDDDLDDLDDDDDDDDHHDTD BT /,/

N O b \ { - - \& — \

W 7 Qanfm.%QQQQQQQ&QQQQQQQQQQ\ VA SN

= N e T e e e e e T e T T e T U s ST DY)

ZELAAR @l =R

\ 8\ \& Y

8 \2 AN
— B N —= @ﬂ.
{ el S8 L

WA
/m AN\

/%m &w/

A B BN
hY
Nz
@

/) ¢ e R, BN
a W A 0 Q S
A DB BDDDDDBBD A gﬁ?.yuvcuu.auﬂwqwauauauuu?Quou\wa\w R

5 p R kv g ko e e 3% 1% 5 T PR g £ >
} 3 =3 T S W
%% va,\/ammbaﬁj T O O, 0, O L O B g ol 3,3,0,8,0.0,0,0,0,0,53,0,0 30 000 030 I o [
e B A e A B A B ey A A ) A VA O el I X B e e e A A 2 “Z n/% ﬁw.m: Bl Py e e e S M R B R S S G 26,
- /o VB et g 7 \
/ / = ) \e 4 ¥

; \
7%\&\\ ,./.m_ _w“.w

/ N B\
WD > 05 2 S T T 22 BB DD D\
SNV = XN - 3 7 7y 27\
.%ﬂ«!r@ﬁ % S % % 7 i e St s o B W S S B B .W»m@@w\mu\ o
LS \ /

ensuring 1/2”

3L I LI (PO LI I

PO © O

@

- - - >

and up around the lower Side Peanut Pulley

[37], following the arrow indicator direc-

tions.
¢ |nsert threaded end into stop block at the

back of Bottom Rear Side Pulley Assem-

bly - RH [35] and screw tight,
of threads showing between 3/4” bolt head

e Continue feeding around the pulley on
and hex nut.

Bottom Rear Pulley Assembly - RH [35]

Tools Required:
e 3/4" Wrench

STEP 31

31-A
31-B

page 45 of 56



STEP 32

Tools Required:
e 3/4" Wrench

o 32-A: Follow STEP 30 & 31 again to
assemble the remaining Low Side Cable
(red tag) on the Left Hand side of rack.

e Start at stop block on the Swivel Trolley

LH [20] and end at stop block on the

Bottom Rear Side Pulley - LH [36].

Tools Required:
o 7/32" Allen Key & 9/16” Wrench

o 32-B: Re-install Plastic Cable Retainers
on all four Bottom Side Pulley Assemblies

and both Side Peanut Pulleys. Fully Tighten.

32-A

BB A B _ R _ 2 _2T_ 3 _B_1T_ 8 _1_ 1

\ PR

googogoogoogooogoaoooeceeayg

SIS
f‘i\" 7
7 ([N co® /i
> N e AN

(3

G o b

E
3

=3

& oo LDTeD
=) LY N 7

L

OO ODDDDDODDDDDDDD DD DD D D D €D €D €D £D €9 €0 PO £ €D €D €9 €D €D €D D €O
o 4{ﬁ
& = / A @ %

\

&) g poa

a Y 0@@@@@@@@@@@@@@@@@@@@7’
/ e

STSSSSS SIS 8 &

=

EQ§§§

LN eleR e e e ef ol sp e ag )

,;f'&
VLY,
Tl ¢
=
s N\
o
— (8
— q ’g..‘;’. = A
|

OCOOOFPITIOIDIDOIDDOIDIDDDDDDDDGT
=/ §
- =
<

a)
/
g/ / /A
A/
- iy F,
4 .// r /
/ s
/ ,’ &/
..-v /;/ ! 1
V- WA
; 7/ 4
y v N .
/. .1’/ :‘ ‘I"' p /
0

/ / /f\ _ :,‘ 2 ¥ ,-’_;[/J
OOOCOPIIODDIDDDDPDDDDDDDD DO/ PN /0
© 3 S

)
«‘,-/
.'..//
7
e
/ “.l‘[
@ 47
s
Z =
%/
[
0

. g 2STY 5T
32-B &l St : o 9
0 160 9 Q o ¢
g Q o}
F b} 0 ol &
3 ) 8 Q Q @
7 B ¢ 3 : o 2
) Q
Q Y g W
: < : 3 B
J 'g’q/, o 9 8 9 N g
4 @Q 4 8 QQ
9 S 2 9 Q 9 Q g
9 ) Q¥ 1 QQ B@
, % 9 W Q J Q 9 hg g
5 4 9 ol 0 g . N
é iE: St 0 1 e (@) ¢
3l N g 0 g Q¢ S W2l 9
‘.,E.‘{r g .8 Q Q g g Al o Q g
Q . Q s\u N
o ¢ 4§ & : Yk Wln Ok
NQ 8 3 Q 9 Q 8 N> “Q h@\ \9
9 u g PR
9 9 b} § N 9 D
0 A, of O . o ¢
9| 19 w1 5119 ’
1@ 3 ] Z D 7,,,'_;, @] “:ti‘.h\CD iQ 6 ‘Q 8
0 g 3, . @, %\:{\?q; Q 9 3 9
) Con D = Q % \\::\ i QQ
o 9 A ) o D750 @ 0 |9 - (] Q@
+ 9 AL a2 S T YES 7 I3 )
0 ; ® 01 0 Q| ¥
) g R A\ ,,—-‘/’f;:::élﬁi ' @ g e ® %;’// s :Q g
W9 \‘T‘ 5 ;ﬁ:j':, ) 1 N N » g
19 @ Q g/é‘ﬁ [ @%ﬁ ®§® Q qg 8//’_{7’
‘Q 6 8 ; 0 6 . %-\g\:_\\\\ P 8 6 =
Q¥ 9 <0 |9 of Nt oI
h @ < 1,0 6 © %\\\ @ v
:g@ g he |9 g
L0 ) 9 Q 9 Y
Q 3 8 Q 8 @]~ @
4 [e> 3
2 Q J ) Q p olb .~ o J
V) g 8 Q g ®® LS
- @
S N2 0 NIEIVC> @;5
05 ; e8>
9l sl i -
NI 2 s > ~
D° g S,
N g >, 88> 4
o @%@&
@ @/?zfé Ot
; S
g @D //f’é;éw@“
g | @@?// !
R 0
1WA
Yol
o|ld 47
Q \'\.
~

page 46 of 56




s ¥ ? O )
V.. @ / w‘ en ahmw 6 s g S ©, S S, [eh. 6 g Tg O O Cg O Vg S S, e “ S, g T O ©, \mu .m.lm.uh .W.mhb@:ﬂ%ﬂu_ ®, e\ nU_._ & e.u a._ @l @H & e‘ma l.a \m A" uw.l
p L (s

WM e
L e )

0
e\

s B ZEEE \
NG A DD D D D a\
i

Lo
[}

/E_

e e e e e e e e e e e e e e e e e e e )

e Remove eight 3/8” Button Head Screws
located on the rear of the Front Side Pulley

Assemblies and the front of the Rear Side
e Repeat this process on the bottom of your

rack to install the Low Cable Cover Rails
¢ | I INote the orientation of the Rogue logos

Assemblies by aligning holes and reinstall-
In relation to the rack. Ensure the cable
opening is facing upward on the Top Cable
Covers and downward on the Low Covers.

e Fasten the Top Cable Cover Rails [27] be-
ing the 3/8” Button Head Screws.

tween the Front and Rear Top Side Pulley

9 8

-K B —

O

© o €
™M 5= D

— —
M T %
o =X <
bl 29 @ —
7 Q= 0 o

4

/
jaunt paun
.'\/ Oaﬂvgg@wg@u@ugggggggggggg

L2 % %%% DG %% % %% %% % %%%E

L

,,.,.,.,.,.,_ /,
A )
AP AN
A\

/ Q \ \ /
\WO \ _./ / PP PP DD PP DD TP DY

\ Y S O Do ¢ G Sy O O e O Cn e

PO PO OO DD DI D

P ) )
O. SO O D O O O L OAND/ % O
TREL N S S . < i — .\\n..ﬂ @ ol“ 0
AT ry
0o/ NoNZ\
\ 6 o C /
o LY as /
\ AN
0/o N~ &
0/ ] 4

ewo% \
0

%‘
33

2\ ST A\

N0 T Ty Y T, T4

LT

33-A

2

PP DPTDPDDDDDDOIOOIODIOIOOOISDIODO D\
%% 2% % 2 %P %% S5 92 00.92.999,9 oo ©

o & 2~ ©®© 80 2§ 20 o~ [ el

0

Wz

A

T@s@u@ G OGO O O O O O O O O Q O

page 47 of 56



'\ \Set Screw

DETAIL

PO QQVQVDVQVQUQUOUDUQUDU%%%%DuQVEQV%\%%QV%BQVB%%%B%E%E%Q@M@EQ &I

CCCCN IS
/%ﬁ% w@@@@@@@% q

S

1o
. 2
e
c cC . o022 cog 2
_ 2 0 cW =0 © -
3 2222758
—
.S FE®efse o
- — o e
Q = v D SO[W Q0
X S D cc p>E £ D DI L O
— Q S L O 7 % s Yo wXawaee
T ._mman 3 S+ = - = = = < <= <= - < &
= © V< oo O %2
© . o0 -—
~ w 5558080 O [a=Fe vl v o v e v o v s v o v e v le
e ., S2- 085 0 5
5 olunw goc 2 ,
N — Sesr .
.S 5 2o wRE SV 8 \
DS WDaw oW N ol o
=P Sy S oS5 85x-c ! 8 &
S > Ve =2 ©l oS c©
quL.KrbU|n.H.Ig \
0, M 2 Ex 305 A
Y Qo 0w 038 o w3Z > /,
wnT £ 89 g2 BT 2c I .
O— =92 0 K < h > v T = <
o X L = ©C O w Q <
e o o0 6= e =2 VO T e X (32

STEP 34

page 48 of 56



STEP 35

Tools Required: e Ensure all cables pull smoothly and all
o Al Pulleys rotate freely.

e Tighten ALL loose hardware on the entire e If cables are too tight or loose, adjust ac-
rack. cordingly by loosening or tightening the 1/2”

e Starting with no weight added to the Plate Jam Nutson Low Side Cables [45].
Load Trolley, check cables by pulling on Note:

each clevis. e Cables may stretch slightly after use and
re-adjusting the tension may be necessary.

35-A

N\
0
P
\
)
QN
V.
F I T & d 3
(e ol ol ol ol @,
DD LDDDD O

///

9
9

S

@
N

= /ﬁ) @1’;,,;,,///‘: \:::;:‘\\\*::\
@D ?;;e:;a:‘:o 0 % @:l‘:\\":_::: . "":"‘.‘I‘
P D@ ,/;;;"’ @ ’ % ‘:\\\ z /f«’ "-"‘.‘
@ ,:'*:/// @ ¢ Q \\‘\:: Ay . /’//'/ I"w I"‘
o D ,,,/J/Z o Q S gt \
oD = @ Q //:;/ "‘.I"
D 0 9 % D
Z D o oz
,,// D ®// i @ @ EQ ) D 9 \.\‘\\ = : a
) o Q > ) N <N
s o & 6 \i’Q ) é@@ 3 Q s
61:{/’:;;/,:’;/ @ ..Q Q Q Z ﬁod m

A

‘oo’
C)
R

e
Fé /
i
/J /
\ @ 7/
AY /S
\ o/
\ //
\ S
5% I
\
\\ g f/."'

\8
N\

ﬁ@@@@%

o
DRDDDRDDDRDDRDDD
0
8
9
X
o\
vovovovovovcoolR

)

S
5

> %o
T
PN
Q
X
:\ Q§QG
S
o 00D
DDDDDDD

/
/foo0 000000000

©
\ ©C2?O0RDLDLRDDDDRDDDDDDDDDD DD DDA womuet B D DD DD DD DD DD L
\ \\\\\ : W\
0

Coovovovvvovvvovoeer

LRPL LD LD DDDR
oo

T SAS

YRR DDDDDDDDDDDYNR
@ ]

Q2P O
/
0

\ oo
KRV DDDDDDDDRRDLDBDDDDDDDDDDDDDDDDDDDDDD
_ T/ 57

=)

A

o\
®©o0®

" T 4 el
/ —

i
.. . . ->
@
o
Y
g
g
g
g
g
g
g
v}
g
g
g
g
P
ol
g
v}
g
g
>
= s
g
g
g
g
g
g
-
ol
9
g
g
g
g
8 =
B
> \g\ \
§. 2,

LY
Sle

Q 2

L

Qﬁ:’/"’; 5,

J . 3:1:\:\1:‘:\
\\\S
/’g{

D
>

(el ol oNoNoN YNl

i
W\
g W
e NS = P
~ = N W B o & N & & =S a3 28

\O
0

P

WD
NONWR Y
N\ AN 9
W O\

o
- % ‘\\

\\\
W\
\ N\
Ak
A \\ \ b 9
\\ - N

N\
0
\
\
\

&)

VLUV DDV DDV DD DD DD DDDDOY

(¥

@

page 49 of 56



q

2 SS9 OO O T O T O e e e O G S € \ \@Q
@\ Po— =
>

ool ATIDDO |

fOOPCOOT) PORO 3,0,0.9,0 O 0 0 0 0 O @@ =WANEA
o & & 0 v ;;_.,
5NN T kOGO BT X S SOR

111111 e

\

W\m @N @N@ @h @.ﬂ @N @M. @h @.m. /%W@.Q @.Q @.a @.ﬂ @% @%@.ﬁ @.Q@.m. @.Q @.ﬂ @“ @.ﬂ.m

o

(o)
™M

OO, O, OO . PG O O

8 e T e e e e e S

e Attach Single Handle Attachments [50] to
Swivel Trolleys using included D Carabiners

Footplate Assembly [26] and attach Stan-
[51].
36-A

e Re-insert the Footplate into Low Row
dard Grip Triangle [49] to clevis.

e Attach Lat Bar [48] to Lat Pull down
clevis attachment point.

STEP 36

page 50 of 56



STEP 37

e |f Plate Load Carriage rolls too tightly or e Retighten the roller bolts and nuts.
oosely on upright, the fit may be adjusted Note:

oy first loosening the two foremost roller
polts and nuts.

e Tighten/loosen all four set screws evenly

_ _ to ensure the Plate Load Carriage remains
e Then tighten (clockwise) or loosen level.

(counter clockwise) the four set screws with
a 3/32" Allen Key as desired.

37-A

37-B

Set Screw

page 51 of 56



STEP 38 (SHROUD ASSEMBLY)

e Align the 6” Foam Panel [79] to the
middle panel of the Side Shroud - RH [67]
centering it between all sides. Peel off the
adhesive backing and stick the 6” Foam to
the middle panel.

¢ Place the 3" Foam Panels [80] on panels
to the left and right of the center of the Side
Shroud - RH [67]. Peel off the adhesive
backing and stick the foam to the correct
panels shown in 38-B and 38-C.

e Repeat the whole process for the Side
Shroud - LH [68].

DETAIL

38-A

page 52 of 56



VN

u@@@@@@@@@@@@@@@ D DO // .

@Q%@@QQQ@QQQ%%@@ AV

Z VA A

o

-LH

Lock

Washers [75], and 1”7 Hex Nuts [76].

N DD B
0,0,0.0.00000000.

STEP 39 (SHROUD ASSEMBLY)
e Bolt Side Shroud Bottom Brackets [72]
vertically to 24” Rear Low Crossmember [5]

in locations shown using 1” x 4-3/4” Hex
1”7 hardware through the highest and lowest

1” holes on Side Shrouds.

[68] on rear uprights of rack using included
Note:

e | eave the 1”7 Hex Nuts [76] shown in
39-B and 39-C very loose until Storage
Panels are assembled on the next step.

Bolts [73], 1” Flat Washers [74], 1”
e Assemble Side Shroud -RH [67] and

page 53 of 56



STEP 40 (SHROUD ASSEMBLY)

Tools Required:
e 1-1/2” Wrench, 5/32"” Allen Key, 7/16"
Wrench

e Attach rear top and bottom holes on
Storage Panels [69],[701] to horizontal 1”
hardware installed on previous step, and
align 1/4” holes on front with 1/4” holes on
Side Shrouds and Shroud Brackets.

e Bolt both Side Shrouds and Storage
Panels to Bottom Brackets using four 1/4”
x 5/8” Button Head Screws [77] and four
1/4” Thin Nylock Nuts [78l. Fully tighten all
Shroud Kit hardware.

Note:
e Only the LH Storage Panel shown below.

Repeat steps below to assemble the RH
Storage Panel onto Side Shroud RH.

TR =3
===l °
= ¢ ik A 1
=50 oo NI
o . : 0 £
| {U; o I i o gj
' ol L 7]} = 0
ZQuli | ing 4 = O
¢ S | 9
) ; U ¥ {E
0 | = ] 0
Ty P 2= @ I
: TR 9 0 ,.i‘_j.,;- g~ : ‘:Q) EI g
T Q { 2 i ’; ] ' I | )
: 5 {]\S-\Jﬂ Iﬁﬁ%f/ ) 1:8 .E. Q
W = e (i)
) - | sl b K4 |' 9
m -7 gq} ‘ b w0 ) 9
X L \x\/},m G 8 8 O q} L - Ng Q
! Q Uyl . ) (N
e % ) "."‘:. ) : K9] g
M Q 9 q ) B i i K¢ 9
¥ Q qY g9 ¢ M il [ W0 g
, 2009 o A 5 17 Yy 0 9
2 4] g 0 0 Jlo 0 = i 5 hg 9
(o ' P \ I ) h
W | ¢ o gegg@ 5 hie : Lo b g
] 9] g J o Q 0 ; = ® w0 E' g
e’ [[99009 o o | I8 : ~g il
ol | 9| g088e| K8 e 3o
0 G Q " (33 Q )
3 a0 Q 0 = | I
Y ] GQ' Q ( Yo e e L0 e B 9
oSl o9 | 08 gnipan ] 4 o © b o
o9 [lo0880 ¢ | U S o i oo
g9 9 - g | Yy
0 9 ¢ Q =T ) g ko Ho (]
oI Lob--1T Gggg 8 lo Lo -
oSt 00897o | 09 § 10 B[~
9l 1129909 o 8 ‘ " flo]
ol g7 0 90 g g K Pl .
o 9 o | 9400 ¢ P o
o @ 0002 g9 | of 9 2| ¢
. 009 o § I
el ([0 s @ o
'g Q ’)G g g ;; g \
‘gg 98399 0 “ 13 115
'@ g v 0 = - gl il o
:6 g g9 g 0 g : g
Qo[ @ggﬁg ot L 9
@ Q = Q Q q /2//
o Is] 047 Q G
] 0 g
AL o -
<2 i’ ;
Jh g
o EE
o o7y
" o|lld g7
4 o[

AN —————

40-B

_ = N e
oo@roo{®| ooaaaaaaes|dle
AN RN |= ab T |

N
3

s — g

\
—~
A
A
—~
"
7= =
;
14
i/
I @
)
L Y
L)
DL}
il

j [[c: I ! L «@
0,0(09,9,0,0,0(00,0
ﬁ ~

T T . = < ; : Z = = < 5 - - < : ; - ‘ B - ; .y Z B ]
OO e el-ol ool ool ool ol ol ol ol ol ol ol ol ol ol o oL S oL L O OL O L S L O L L GL LG GLOLGL G GL G GO RGNS,
oNoNoNeo ol oL OO oL oL oL ol ol S OOl Ol oL L oL Sl L L L L LGl L L L L el Gl L OL L OL L OL L GLGL Ol GLONORORG,

C OO0 OO0V OO OO0 0000000000000 O O O

) OO OO0V O O

|

O

-®)

-1
q

40-C 0

It \'—r@ @
DETAIL @ “.
|
|

gm L ﬁ (9 iy

S O O OO

O O O O D O O O O OO

@
©| ¢
)

I

page 54 of 56



INCLUDED MONSTER STRIP

e *Hardware and tools not included for in-
stalling Monster Strips [661].

e (4X) 3/8" x 2-1/2" Wood Lag Screws and
(4X) 3/8” Flat Washers (not included) are
recommended if mounting Strip to wall or
wood stud.

e 15/64” Diameter drill bit recommended if
using 3/8” Lag Screws.

e |dentify stud in wall and mark desired
height of top hole. Drill pilot hole in marked
location.

e Put thread-side of screw through washer
then screw through top hole at the back of
the Strip into wall until wood but do not fully
tighten.

e | et strip hang and ensure it Is square
using a level then mark locations of the 3
remaining holes.

e Hold strip to the side as shown in 41-B
and drill pilot holes in the 3 marked
locations.

e Put thread side of screw through the
washer then screw through bottom 3/8”
hole in back of Strip into the wall loosely.

e Screw in the remaining two Lag Screws
and fully tighten all screws.

¢ |f attempting to secure Strip to concrete
or other material, the buyer is responsible
for using correct hardware.

e |tis the buyer’s responsibility to install
strip in a location and with hardware
capable of supporting the aggregate weight
of strip, all gear mounted or stored, and any
person using it.

e |f you are not confident in your
mechanical skills, please seek the help of a
professional to perform the installation.

Qty:

4x

3/8"” Flat Washer

3/8" x2-1/2" Lag
Screw

41-A

Wall Stud

\
\
\
\

\
/o o oo omoEUES ©BO © O L

A\

\@@@@@@@@@@@@@@@@@@\

{

<

41-B

41-C

/@@ o @\@@ OROGUIES @\@@ oo M\
LLDDDRDDODDDDRDDDRN

page 55 of 56


Virginia  Schreiber
Line


CABLE MAINTENANCE

Over time, the cables within the system may experience some normal inelastic stretching.
Follow the below instructions to re-tighten the cables.

STEP 1

Tools Required: e |f cable system is tight, no further calibra-
e Multi Tool tion is needed. If cables still have slack, pro-

e Tighten all four Low Side Cable bolt heads C€€d to STEP 2.
into stop blocks of Swivel Trolleys and

Bottom Side Pulley Assemblies and retest

the cable tightness.

¢
Tools Required: e |fslack s still present, continue repeating
* Multi Tool, 7/32" Allen Key orocess, alternating between the Left and
e Remove the Shroud Storage Panel - RH Right Side Peanut Pulleys, raising the pulley
e Remove Cable Retainers and hardware oy one hole until the whole cable system is
from Side Peanut Pulley (43-A) and move  taut but not suspending the plate load car-
pulley up by one hole (43-B). riage above its stop blocks.
e Re-adjust the height of the Trolley Cable ~ Note:
Bolts to calibrate the cable tightness. e |finstalling pulley on the uppermost hole
e If slack persists, perform the same pulley  ©f the Side Peanut Pulleys, the lower Cable
relocation on the Left Side Peanut Pulley. Retainers are not needed.

Recalibrate the Trolley cable bolts and
check cable tightness.

43-A 43-B

page 56 of 56












ROGUE

- o

L . =,

H H B hl
"E"*

Ei
=

E':E ak" ..:I
SCAN FOR
INSTRUCTIONS

PROGRAMMING




